

MAE PACIFIC INTERNATIONAL
SUITE 505, 50 DE LOUVAIN WEST, MONTREAL, QUEBEC H2N 1A4 CANADA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : Knitted fabric: 50% Polyester 45% Maetrx **RedHeat** 5% Spandex jersey in claret stripe for garment
Style No. : MAE162888
Manufacturer : MAE PACIFIC CO. HK LTD
Proposed Care Instruction : -
Test Performed : Selected test(s) as requested by applicant
* * * * *
Sample Receiving Date : Mar 30, 2016
Testing Period : Apr 01, 2016 - Apr 12, 2016
Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. For further details, please refer to the following page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co. Ltd



Rita Du
Account Executive



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com